

<b>Manufacturer:</b> ArcelorMittal Tubular Products Roman S.A. Stefan cel Mare, 15A/1, 611038 Roman, Neamt County, Romania	<b>INSPECTION CERTIFICATE</b>					Page 2/2		 ArcelorMittal
	according to EN 10204/2005					B 22002/2		
	-					08.06.2021		
Tevi din otel fara sudura laminate la cald					Total weight:	Total Length:	Pieces	Bundles
					7.975 tons	161.57 meters	20	1
					- lbs	- feet		
<b>Standard:</b> API 5L ED 46-2018/PSEL; ASTM A106/A 106M-2019a, ASME SA106/SA 106M-2019, EN 10216-2-2013+A1-2019,								
Buyer's reference		Dimensions: 323.90 x 6.30 mm			Schedule:		Length: 5.00 - 13.00 m	
Contract 10002846								
Item	Item Client	Hydro Test:	Bar	PSI	MPa	Time(sec)	Steel Grade:	B/P265GH1C1
8	-		139	-	13.9	5		-

Technological/Microstructure Test

Heat	Flattening Test Bulletin No.	Flattening Test
464876	21-2066	OK

Heat

Heat	Pieces	Length (m)	Weight (kg)
464876	20	-	-

Remarks Tevile sunt in conformitate cu „ DIRECTIVA PED 2014-68-EU/15.05.2014, ANNEX 1, SECTION 4.3.  
 "Issued in agreement with TÜV SÜD Industrie Service GmbH (07.2008)"  
 "QS approved acc. to PED, Annex I, Para. 4.3 by Notified Body 0036"  
 "(Certification no. DGR-0036-QS-W 361/2008/MUC)"  
 Marcaj conform normei si cerinta specificata . Livrare pachete.  
 Încercările mecanice și compoziția chimică corespund conform buletinelor.  
 Tevile au fost livrate normalizate din temperatura de sfârșit de laminare (880-1000°C).  
 Tevile au fost controlate nedistructiv, pe corpul țevii: examinare ultrasonica Le+Li (12.5%)-satisfacator.  
 Capetele țevilor au fost controlate ultrasonic Le+Li (12,5 %)-satisfacator.  
 The products was manufactured, sampled, tested, marked and inspected in accordance with the Standards, the supplementary requirements, and any other requirements designated in the purchase order, and has been found to meet such requirements.

We state on our sole responsibility that the delivered products are in conformity with the order requirements.

Quality Control Representative

**Doina Nistor**

Digitally signed  
 by Doina Nistor  
 Date: 2021.06.09  
 14:26:16 +03'00'